SIIL 5% £ =

c : S, PRI i — 02 L
” A ;‘\M\g}: CNAAS Egﬁﬂ :J’%GSU QUMIT%-S’UEEN% %Ey{gﬂdﬁfﬁoﬁiﬁ %ﬁﬂg_ﬂ.gﬁ P%Ul[!?sl
% g BEEHNRINPHERESEEENmU I

220020349656 2‘/,’4”'",/—/—/7:'\-‘:\\}‘;;3 v EESA.I;T_?SM NM\ONMEUM[T‘HNSFECTIUMEENTEH FOR SPECIAL LABOR PROTECTION ARTICLES 1 JIANGSU
- A A \‘
tﬁ U 3L{WJT& %?
Test Report
|, K3 W
RS GTFWT20251632 Page 1 of 3
A F L
N * Mg'?“ ’ MURIAI
I il 44 s, Specification Type
7 v ol R 2R —
Product Name 5] b7
DELTAPLUS
Trademark
%‘E% RREE (RFED 22praRA A o 0512-63647000-88915
Trust Unit Tel
R | FER Y L
Manufacturer Sample Grade
FEmEE ERFEH
Sample 15 il Sample Receiving 2025-04-11
Quantity Date
S B A 24 1) L= /1525
IEFEA LG _
Test Category S Serial Number
T s U A H H
Samples | FFEHMER EELEC) 2025-04-11~2025-04-18
.. Test Date
Conditions
B A 2 )
FE i HE
Document and | GB 14866-2023  § R {1 By 47 .38 F BOARFNE )
Decide
Accordance
i 6 A 25 1 oy Rl B RS )
Test Conclusion ' R
SR HMH: 202520418
SignatuimDate '
I FRic “——" BRI H FRom A T B IVE A B & B 254
Remarks AR A A et SRR S JEL T 5 S 9, A R R A e ) R 2 ) %E’JTE%%F

fit: - ﬁ\«ﬁﬁs # ] 1),2\ G #il: T fm

Approver Examiner Compiler

AR E WG R AR T RERTIGEVT], DB Z Al . MR%i: 225300
Mtk YT 2 117 v s X e o 2 5 Il e R0 166 5 HEAE: js_tfzx@163.com
B A% 0523-86989939/59/09/10 FIhE:  http://tfzx.scjgj.taizhou.gov.cn

IE B HE: 0523-86989901



IR0

GTFWT20251632

TA?L K‘@ Qi

Testing Resuhs

B2, 3T
Page 2 of 3

4
Serial

e 56 Fer il 7 5

Test Items

=<K vs
Unit

BOARER

Requirement

e rRIIEEE S

Results

HTT O
Individual

Judgment

—BER
A )

HE T 8 B 4 7= o AN N T A
945t 32 2 5 HoAth 7T B AE A8 A i R
v 51 S AN Bl 1 4

A MR T AR 37 7 i L AT

. BRI MER, HlE
[EIDAT RN 3 UNR K <Nk
ERE, REREELRE, #
TEE R & NRTAFEEKR,

LR EL E AR, Al 55 TV T
BEAT AN

Gl

A LS A

a) fEH R FOTERERN, BbsN
TLIGES L AIHIHR ZE N & &
2 B (Y .

b) G R EE B ] Wi S L R
KT 0.89,

R VEMI . AT

ARG
%

HA B
e

HIE T 35 B 4 7= S 2 B LT 1
i

a)e A IR e A

b) K A HEL T 38 75 47 7= T e 7 3
Va2

)8R vk

d)R Sl — A MR

eV i o

D8 5 Sk A Y IR A A

2 MR T 56 7 97 7= o i T 6 B
EgERE, Wz fE, FFiES
F AR LSO a)8 A R
SN R E

b)YAER . BREE R 5L R TR
R i

2': A CEMR-IET)

3", B CHRR-IEM)

4% A (e HR - T )

5% B (AIR-OITED
)i i KB

b) B HEL T 5 B 47 7 i AR
)it b AR 75

d)R 52 i —THTC AR 7
e) B R i 7

)58 A 5 L SR IR e fih




fo o kW45 R

Testing Results

B3IMW, 3R

ReH 9T : GTFWT20251632 Page 3 of 3
FFe | miRlmE | $f BORESK e R EEE S ifﬁz
Serial Test Items Unit Requirement Results N
Judgment
TP BT M IR R | oL
s i w05 | ¢ NN
Mﬁﬁﬁﬁ&ﬁ6mmé%OﬁéA(Em D
g MAREBRAE LA 3 rhis i 4 -
b 7. -
it B (Al
SRR F I IR R |,
; " -
MIEEr, A CEIR—MIED
2 il W=k o ~ P :
T iif 6.6 %,L%Eigﬁﬁfﬂlﬂwﬁ): AR o, .
5 j Bt —— | BT IIER: &
ol vl B R B 8 SalE—
N ’ )RR H A R

b)# A~ IR AR 7747 7= ot T o 4 38
TFERE AT

o)F h i ik,

d)AR S — A MR,
o) i i 7

D88 5 3k HAS AL AR i .

b) A HR IHT FS B 37 7 i A AR
EESiEA:

)8 IR LTk
d)ARAZ Moy — T A PR
) B A A W 5

)88 7 15 Sk TR TR IR 359 A e A

o B R IR

LLTFZEE




